
Assembly Instructions
PM260  Pull Up Bars

Parts List

E10

BW10

2

4

1

Wall

3 x2

x4

Part# Description Qty
1 Bar Holder 2
2 Pull Up Bar 1
3 F50x50mm Inner Cap 1
4 F50x25mm 1

5
E10 M10 mm Expansion Bolts 6 set

H10-13 M10x75 mm Hex Head Bolt 4

W10 M10 Washer 8
BW10 M10 Big Washer 6

N10 M10 Nut 4

N104x

W108x H10-134x

N106x

W1012x

x6

x6


